
PiÃ¨ces dÃ©tachÃ©es pour 

nÂ° Article QuantitÃ© utilisÃ©e

1  958860 HOUSING ASS'Y (OLD 958904Z) 1

4A  958905E STATOR ASS'Y 220-230 VOLT 1

4  958905C STATOR ASS'Y 110-115 VOLT 1

4  958862E STATOR ASS'Y 220-230 VOLT 1

4  958905F STATOR ASS'Y 240 VOLT 1

4  958862C STATOR ASS'Y 110-115 VOLT 1

5  930703 BRUSH TERMINAL 2

6  960251 HEX.HD. TAPPING SCREW D5X65 2

9  958864E ARMATURE 220-230 VOLT (OLD 958906G) 1

9  958864F ARMATURE 240 VOLT (OLD 958906H) 1

10  608VVM BALL BEARING 608VVC2PS2L 1

12  6200VV BALL BEARING 6200VVCMPS2L 1

13A  991256 CUTTER BLOCK ASS'Y (OLD 958866) 1

14  958699 HOLDER SPRING 4

15  958700 GUARD PLATE (A) 4

16  958824Z SHAFT (B) 1

17  6201VV BALL BEARING 6201VVCMPS2L 1

18  629DDM BALL BEARING 629DDMC3PS2L (OLD 939465) 1

20  958868 BACK METAL 2

21  949215 MACHINE SCREW M4X8 (10 PCS) 4

24  958869 BLADE HOLDER (1 PAIR) 2

25A  958917 BOLT (W/WASHER) M7X15 6

26  940391 WASHER 6

27  958839Z MAGNET 2

28  958902 BLADE COVER 1

29  958899 COVER ASS'Y 1

30  949218 SCREW M4X14 (10 PCS) 3

32  958870 CHIP COVER 1

33  954004 TAPPING SCREW D4X16 (OLD 337992) 9

36  958840Z DEPTH GUIDE 1

37A  949395 WING BOLT M5X6 (10 PCS) 1

39  958871 END BRACKET 1

42A  306999 TAPPING SCREW D4X25 (W/FLANGE) 7

43  958872 PULLEY (A) 1

44  958873 PULLEY (B) 1

45  958874 BELT 1

46  958875 BELT COVER 1

47  958876 RUBBER PACKING 1

Pagina 1/4



PiÃ¨ces dÃ©tachÃ©es pour 

nÂ° Article QuantitÃ© utilisÃ©e

48A  958918 FRONT BASE (OLD 958877) 1

49  958709 SPRING 1

50  942328 KNOB 1

51  958832Z SCALE (OLD 990663) 1

52A  958908Z REAR BASE 1

53  999043 CARBON BRUSH (1 PAIR) 2

54  958900 BRUSH HOLDER 2

55  945161 BRUSH CAP 2

56  958879 TAIL COVER 1

57  931573 SWITCH (2P PILLAR TYPE) W/LOCK 1

57  986201 SWITCH (A) (1P SCREW TYPE) W/LOCK 1

57  956632 SWITCH (OLD 956632H) 0

57  953178 SWITCH W/SAFETY 1

57A  960280Z SWITCH (2P PILLAR TYPE) W/O LOCK 0

57  953249P SWITCH (B) W/O LOCK 0

58  954017 TAPPING SCREW D4X12 1

60  959140 CONNECTOR 50091 (10 PCS.) 1

61A  994273 NOISE SUPPRESSOR 1

64  500240Z CORD FOR USA/CAN 1

64A  500435Z CORD 2,5M 2 X 1.0 H05VV-F W/PLUG 13A/250V GBR 1

65  930026 CORD ARMOR D10.2 1

65  930487 CORD ARMOR D8.2 1

66  937631 CORD CLIP 1

67A  958907Z HANDLE COVER 0

67  958883 HANDLE COVER 0

69  958886 BEVEL GUIDE ASS'Y 1

70  958887 GUIDE 1

71  958888 BEVEL PLATE 1

72A  963492 BOLT (SQUARE) M5X22 2

73  949424 WASHER M5 (10 PCS) 1

74  949454 SPRING WASHER M5 (10 PCS) 1

75A  963493 WING NUT M5 2

76  940650 STOPPER SCREW M5X14 2

80A  958916 SET GAUGE 1

82  940543 BOX WRENCH 10MM 1

85  946362 BEARING LOCK 1

87  956384 TAPPING SCREW D4X20 (OLD 317171) 4

88  949453 SPRING WASHER M4 (10 PCS) 4

Pagina 2/4



PiÃ¨ces dÃ©tachÃ©es pour 

nÂ° Article QuantitÃ© utilisÃ©e

89  949423 WASHER M4 (10 PCS) 4

90A  314837 CASE 1

91  949555 NUT M5 (10 PCS) 1

94  938307 PILLAR TERMINAL 1

96  963243 SUPPORT (OLD 931575Z) 1

97  981373 TUBE (D) 2

98  958915 WASHER (A) 1

99  961419Z TERMINAL 1

99  938108 TERMINAL 1

101  944954 BEARING WASHER 1

102  308061 CUTTER BLOCK ASS'Y (A) 0

103  308060 BLADE HOLDER ASS'Y 0

105  308108 BLADE HOLDER (B) (1 PAIR) 2

107  963472Z BOLT M5 6

108  938477 HEX.SOCKET SET SCREW M5X8 4

110  990665 INSERT PIECE 2

602  958909Z DUST BAG 1

Pagina 3/4



PiÃ¨ces dÃ©tachÃ©es pour 

Pagina 4/4


